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FCC RF Test Report

Report No. : FR460505H
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Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |

-200.000 MHz | -124,070 MHz 1.000 MHz 6.41779 GHz -56.90 deém -52.41 dB -12.41dB

-124.070 MHz | -82,710MHz | 1.000 MHz | 6.42115 GHz -57.22dBm | -5274dB | -12.80dB
-82.710 MHz 42,360 MHz 1.000 MHz 6.50258 GHz -46.68 dBm -42.19 dB -22.18 dB
-42.360 MHz 41,360 MHz 1.000 MHz 6.50266 GHz -48.29 dBm -43.90 dB -24.20 dB
41.360 MHz 42,360 MHz 1.000 MHz 6.58734 GHz -37.55 dBm -33.06dB -13.46 dB
42,360 MHz 82.710 MHz 1.000 MHz 6.58746 GHz -37.48 dBm -32.99 dB -12.97 db
82.710 MHz 124,070 MHz 1.000 MHz 6.66885 GHz -57.97 dgm -53.48 dB -13.54 dB
124,070 MHz 200.000 MHz 1.000 MHz 6.68485 GHz -57.69 dBm -53.20 dB -13.20 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.37 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -123.480 MHz 1.000 MHz 6.41602 GHz | -55.91 dBm -50.54 dB -10.54 dB
-123.480 MHz -82.320 MHz | 1.000 MHz 6.42162 GHz | -56.59 dBm -51.22 dB -11.25 dB
-82.320 MHz -42.160 MHz 1.000 MHz 6.46306 GHz | -56.46 dBm -51.09 dB -23.17 dB
-42.160 MHz -41.160 MHz 1.000 MHz 6.50286 GHz | -49.86 dBm -44.49 dB -24.89 dB
41.160 MHz 42,160 MHz 1.000 MHz 6.58714 GHz -37.91 dBm -32.54 dB -12.94 dB
42.160 MHz 82.320 MHz 1.000 MHz 6.58718 GHz -37.12 dBm -31.75 dB -11.75 dB
82.320 MHz 123.480 MHz 1.000 MHz 6.66826 GHz -57.74 dBm -52.37 db -12.43 dB
123.480 MHz 200.000 MHz 1.000 MHz 6.69766 GHz -57.07 dBm -51.71 dB -11.71 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.66 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,200 MHz 1.000 MHz 6.48286 GHz -57.83 dBm -53.17 dB -13.17 dB
-123,200 MHz -82,130 MHz 1.000 MHz 6.50182 GHz -58.19 dBm -53.53 dB -13.53 dB
-82,130 MHz -42,070 MHz 1.000 MHz 6.58283 GHz -37.26 dBm -32.60 dB -12.58 dB
-42,070 MHz -41.070 MHz 1.000 MHz 6.58295 GHz -37.61 dBm -32.95 dB -13.35 dB
41.070 MHz 42.070 MHz 1.000 MHz 6.66705 GHz -46.27 dBm -41.61dB -22.01 dB
42,070 MHz 82,130 MHz 1.000 MHz 6.66749 GHz -43.16 dBm -38.50 dB -18.42 dB
82,130 MHz 123.200 MHz 1.000 MHz 6.74814 GHz -58.03 dém -53.37 dB -13.30 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.70174 GHz -57.83 dém 53.17 dB -13.17 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.77 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -122,910 MHz 1.000 MHz 6.48859 GHz | -56.40 dBm -50.63 dB -10.63 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.5027S GHz | -57.75 dBm -51.99 dB -12.18 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.58289 GHz | -38.00 dBm -32.23 dB -12.20 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.5830S GHz | -38.29 dBm -32.52 dB -12.92 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.66695 GHz -48.06 dBm -42.30 dB -22.70 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.66767 GHz -46.26 dBm -40.49 dB -20.35 dB
81.940 MHz 122,910 MHz 1.000 MHz 6.74789 GHz -58.31 dBm -52.55 dB -12.55 dB
122.910 MHz 200.000 MHz 1.000 MHz 6.78177 GHz -57.12 dBm -51.35 dB -11.35 dB
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Spectrum Emission Mask
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RBW 1.000 MHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,070 MHz 1.000 MHz 6.57519 GHz -56.33 dém 5174 dB 1174 dB
-124,070 MHz -82.710 MHz 1.000 MHz 6.58151 GHz -56.22 dém 51.64 dB -11.81 dB
-82.710 MHz 42,360 MHz 1.000 MHz 6.66254 GHz -36.94 dBm -32.36 dB -12.34 dB
-42.360 MHz 41,360 MHz 1.000 MHz 6.66266 GHz -37.13 dBm -32.55 dB -12.95 dB
41.360 MHz 42,360 MHz 1.000 MHz 6.74734 GHz -45.44 dBm -40.86 dB -21.26 dB
42,360 MHz 82.710 MHz 1.000 MHz 6.74774 GHz -43.89 dBm -39.30 dB -19.23 dB
82.710 MHz 124,070 MHz 1.000 MHz 6.82881 GHz -57.68 dém -53.10 dB -13.17 dB
124,070 MHz 200.000 MHz 1.000 MHz 6.86197 GHz -56.81 dBm -52.23 dB -12.23 dB
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RBW 1.000 MHz

Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.,000 MHz -123.200 MHz 1.000 MHz 6.57494 GHz | -58.22 dBm -52.82 dB -12.82 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.58190 GHz | -58.51 dBm -53.11 dB -13.14 dB
-82.130 MHz -42.070 MHz 1.000 MHz 6.66279 GHz | -37.58 dBm -32.18 dB -12.16 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.66295 GHz | -37.73 dBm -32.33 dB -12.73 dB
41.070 MHz 42,070 MHz 1.000 MHz 6.74705 GHz -48.16 dBm -42.77 dB -23.17 dB
42,070 MHz 82,130 MHz 1.000 MHz 6.74753 GHz -47.50 dBm -42.11 dB -22.02 dB
52,130 MHz 123.200 MHz 1.000 MHz 6.82810 GHz -58.21 dBm 5282 dB -12.85 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.87450 GHz -57.87 dBm -52.48 db -12.48 db
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Spectrum Emission Mask Standard: None
Peak Power -5.35 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123.780 MHz 1.000 MHz 6.65848 GHz -57.70 dBm -52.36 dB -12.36 dB
-123.780 MHz | -82,520MHz | 1,000 MHz | 6.66140 GHz -58.09 dam | 52.74dB | -12.79dB
-82,520 MHz -42,260 MHz 1.000 MHz 6.74272 GHz -47.34 dBm -41.99 dB -21.99 dB
42,260 MHz -41.260 MHz 1.000 MHz 6.74276 GHz -48.54 dBm -43.20 dB -23.60 dB
41.260 MHz 42.260 MHz 1.000 MHz 6.82724 GHz -37.34 dBm -31.89dB -12.39 dB
42.260 MHz 82.520 MHz 1.000 MHz 6.82728 GHz -36.90 dBm -31.56 dB -11.56 dB
82.520 MHz 123.780 MHz 1.000 MHz 6.90860 GHz -57.96 dém 52.62 dB -12.67 db
123.780 MHz 200.000 MHz 1.000 MHz 6.97506 GHz -57.78 dém -52.43 dB -12.43 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.93 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -122,910 MHz 1.000 MHz 6.64419 GHz | -58.09 dBm -52.16 dB -12.16 dB
-122,910 MHz | -81.940 MHz 1.000 MHz 6.66219 GHz | -58.29 dBm -52.36 dB | -12.39 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.7418S GHz | -49.85 dBm -43.92 dB -23.68 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.7430S GHz | -49.93 dBm -43.99 dB -24.39 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.82695 GHz -37.68 dBm -31.75 dB -12.15 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.82703 GHz -37.57 dBm -31.63 dB -11.62 dB
81.940 MHz 122,910 MHz 1.000 MHz 6.90757 GHz -56.23 dBm -52.29 dB -12.39 dB
122.910 MHz 200.000 MHz 1.000 MHz 6.91981 GHz -57.79 dBm -51.86 dB -11.86 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.31dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123.780 MHz 1.000 MHz 6.73316 GHz -56.92 dBm 51.61dB -11.61dB
-123,780 MHz -82,520 MHz 1.000 MHz 6.74140 GHz -57.25 dBm -51.95 dB -12.00 dB
-82,520 MHz -42,260 MHz 1.000 MHz 6.82244 GHz -46.55 dBm -41.25 dB -21.19 dB
42,260 MHz -41.260 MHz 1.000 MHz 6.82276 GHz -48.40 dBm -43.10 dB -23.50 dB
41.260 MHz 42.260 MHz 1.000 MHz 6.90724 GHz -38.00 dBm -32.70 dB -13.10 dB
42.260 MHz 82.520 MHz 1.000 MHz 6.90756 GHz -37.02 dBm -31.72dB -11.66 dB
82.520 MHz 123.780 MHz 1.000 MHz 6.98860 GHz -57.71 dgm -52.40 dB -12.46 dB
123.780 MHz 200.000 MHz 1.000 MHz 7.01953 GHz -58.95 dém -53.64 dB -13.64 dB
I ) [T

11AX80MIMO_Ant10_6865_484Tone_RU66

Spectrum A
Ref Level 15.00 dBm Offset 26.21 dB Mode Sweep
Count 100/100
@ 1Rm View
10 dbffuit Gheck PARS
p<200
0 dem
-10 dBm
-20 dBm
-30 dem —
1 -
-40 dBm
L~ ||| LI \
-50 dBm \
o0 dEm
-70 dBm
-80 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.49 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -122,910 MHz 1.000 MHz 6.72911 GHz | -56.99 dBm -51.51 dB -11.51 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.74211 GHz | -57.45 dBm -51.96 dB -11.97 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.82241 GHz | -47.59 dBm -42.10 dB -21.98 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.8230S GHz | -48.94 dBm -43.45 dB -23.85 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.90695 GHz -37.06 dBm -31.57 dB -11.97 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.90699 GHz -37.04 dBm -31.55 dB -11.55 dB
81.940 MHz 122,910 MHz 1.000 MHz 6.98777 GHz -57.70 dém -52.22 dB -12.26 dB
122.910 MHz 200.000 MHz 1.000 MHz 7.02041 GHz -59.07 dBm -53.59 db -13.59 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460505H

11AX80MIMO_Ant8_6945_484Tone_RUG5

Spectrum o
Ref Level 15.00 dBm Offset 26.39 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
0 dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm — / -
-50 dBm
Bl s
-70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.72 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,480 MHz 1.000 MHz 6.82130 GHz -56.66 dBm -51.94 dB -11.94 dB
-123.480 MHz -82,320 MHz 1.000 MHz 6.82198 GHz -56.92 dBm -52.20 dB -12.33 dB
-82,320 MHz -42,160 MHz 1.000 MHz 6.90266 GHz -36.22 dBm -31.50dB -11.47 dB
42,160 MHz 41,160 MHz 1.000 MHz 6.90286 GHz -36.72 dBm -32.00 dB -12.40 dB
41.160 MHz 42,160 MHz 1.000 MHz 6.98714 GHz -46.07 dBm -41.35dB -21.75 dB
42,160 MHz 82,320 MHz 1.000 MHz 6.98858 GHz -43.66 dBm -38.94 dB -18.66 dB
82,320 MHz 123,480 MHz 1.000 MHz 7.06794 GHz -59.77 dém -55.06 dB -15.21 dB
123,480 MHz 200.000 MHz 1.000 MHz 7.07334 GHz -59.47 dgm -54.75 dB -14.75 dB
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Spectrum Emission Mask Standard: None
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Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -122,630 MHz 1.000 MHz 6.81455 GHz | -56.55 dBm -51.60 dB -11.60 dB
-122.,630 MHz -81.750 MHz 1.000 MHz 6.82251 GHz | -57.02 dBm -52.07 dB -12.11 dB
-81.750 MHz -41.880 MHz 1.000 MHz 6.90310 GHz | -36.32 dBm -31.37 dB -11.36 dB
-41.880 MHz -40.880 MHz 1.000 MHz 6.90314 GHz | -36.78 dBm -31.83 dB -12.23 dB
40.880 MHz 41.880 MHz 1.000 MHz 6.98686 GHz -49.27 dBm -44.32 dB -24.72 dB
41.880 MHz 81.750 MHz 1.000 MHz 6.98758 GHz -46.03 dBm -41.08 dB -20.94 dB
81.750 MHz 122,630 MHz 1.000 MHz 7.06725 GHz -60.07 dBm -55.12 dB -15.23 dB
122.630 MHz 200.000 MHz 1.000 MHz 7.07161 GHz -59.67 dBm -54.92 db -14.92 dB
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Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz |~ -122,910 MHz 1.000 MHz 6.88955 GHz -56.95 dBm 52.22dB -12.22dB
-122,910 MHz -81.940 MHz 1.000 MHz 6.90223 GHz -57.36 dBm -52.63 dB -12.67 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.98285 GHz -47.72 dBm -42.99 dB -22.95 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.98305 GHz -49.32 dBm -44.50 dB -24.99 dB
40.970 MHz 41.970 MHz 1.000 MHz 7.06695 GHz -37.00 dBm -32.26 dB -12.66 dB
41.970 MHz 81.940 MHz 1.000 MHz 7.06719 GHz -36.62 dBm -31.89dB -11.85dB
81.940 MHz 122,910 MHz 1.000 MHz 7.14785 GHz -61.02 dém -56.29 dB -16.30 dB
122,910 MHz 200.000 MHz 1.000 MHz 7.14893 GHz -60.79 dém -56.06 dB -16.06 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.62 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.88102 GHz | -56.80 dBm -51.18 dB -11.18 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.90194 GHz | -57.20 dBm -51.57 dB -11.61 dB
-82.130 MHz -42.070 MHz 1.000 MHz 6.94353 GHz | -56.79 dBm -51.17 dB -23.30 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.98295 GHz | -50.40 dBm -44.78 dB -25.18 dB
41.070 MHz 42.070 MHz 1.000 MHz 7.06705 GHz -37.64 dBm -32.02 dB -12.42 dB
42.070 MHz 82.130 MHz 1.000 MHz 7.06717 GHz -36.66 dBm -31.04 dB -11.02 dB
82.130 MHz 123.200 MHz 1.000 MHz 7.14818 GHz -61.29 dBm -55.67 db -15.68 dB
123.200 MHz 200.000 MHz 1.000 MHz 7.16002 GHz -61.04 dBm -55.41 db -15.41 dB
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Spectrum Emission Mask Standard: None
Peak Power -0.85 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -246,980 MHz 2,000 MHz 5.77398 GHz -54.53 dBm -53.68 dB -13.68 dB
-246,980 MHz | -164.650 MHz 2,000 MHz 5.78014 GHz -55.30 dBm -54.45 dB -14.76 dB
-164.650 MHz -83.330 MHz 2,000 MHz 5.94147 GHz -34.26 dBm -33.41dB -13.39 dB
-83.330 MHz -82,330 MHz 2,000 MHz 5.94171 GHz -34.63 dBm -33.78 dB -14.61 dB
82,330 MHz 83.330 MHz 2.000 MHz 6.10829 GHz -47.78 dBm -46.93 dB -27.76 dB
83.330 MHz 164.650 MHz 2,000 MHz 6.17232 GHz -49.70 dBm -48.84 dB -22.55 dB
164.650 MHz 246,980 MHz 2,000 MHz 6.27194 GHz -57.26 dém -56.40 dB -16.41 dB
246,980 MHz 400.000 MHz 2.000 MHz 6.38767 GHz -56.74 dgm -55.88 dB -15.88 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.31dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247.,550 MHz 2.000 MHz 5.77197 GHz | -55.29 dBm -53.98 dB -13.98 dB
-247.550 MHz -165.030 MHz 2.000 MHz 5.7776S GHz | -55.92 dBm -54.61 dB -14.64 dB
-165.030 MHz -83.520 MHz 2.000 MHz 5.94136 GHz | -35.42 dBm -34.10 dB -14.09 dB
-83.520 MHz -82.520 MHz 2.000 MHz 5.94152 GHz | -35.51 dBm -34.20 dB -15.04 dB
82.520 MHz 83.520 MHz 2.000 MHz 6.10848 GHz -50.11 dBm -48.80 dB -29.63 dB
83.520 MHz 165.030 MHz 2.000 MHz 6.17910 GHz -54.60 dBm -53.29 dB -26.36 dB
165.030 MHz 247.550 MHz 2.000 MHz 6.27203 GHz -57.09 dém -55.78 dB -15.86 dB
247.550 MHz 400.000 MHz 2.000 MHz 6.40895 GHz -56.72 dBm -55.41 db -15.41 dB
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SPORTON LAB.
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Report No.

: FR460505H

11AX160MIMO_Ant8_6185_996Tone_RUG7
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Ref Level 15.00 dBm
Count 100/100
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Mode Sweep

@ 1Rm View
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-70 dBm

-80 dBm

CF 6.185 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -0.13 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -246.410 MHz 2.000 MHz 5.93383 GHz -53.23 dém -53.00 dB -13.00 dB
-246.410 MHz | -164.270 MHz 2.000 MHz 5.93951 GHz -54.23 dém -54.10 dB -14.24 dB
-164.270 MHz -83.140 MHz 2.000 MHz 6.10162 GHz -33.43 dBm -33.30 dB -13.29 dB
-83.140 MHz -82.140 MHz 2.000 MHz 6.10190 GHz -33.52 dBm -33.39 dB -14.22 dB
82,140 MHz 83.140 MHz 2.000 MHz 6.26810 GHz -47.43 dBm -47.30 dB -28.13 dB
983.140 MHz 164.270 MHz 2,000 MHz 6.33155 GHz -50.05 dBm -49.92 dB -23.67 dB
164.270 MHz 246,410 MHz 2,000 MHz 6.43113 GHz -56.74 dgm -56.61 dB -16.65 dB
246,410 MHz 400.000 MHz 2.000 MHz 6.43465 GHz -56.61 dBm -56.48 dB -16.48 dB
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Date: 11.AUG.2024 11:11:00

J [T

11AX160MIMO_Ant10_6185_996Tone_RU67

Spectrum A
Ref Level 15.00 dBm  Offset 25.45 dB Mode Sweep
Count 100/100
@ 1Rm View
10 dbffuit Gheck PARS
p<200
0 dem
-10 dBm
-20 dBm
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-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.29 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -248.690 MHz 2.000 MHz 5.93563 GHz | -53.00 dBm -51.70 dB -11.70 dB
-248.650 MHz -165.750 MHz 2.000 MHz 5.93707 GHz | -54.31 dBm -53.02 dB -13.13 dB
-165.750 MHz -83.900 MHz 2.000 MHz 6.10106 GHz | -35.60 dBm -34.31 dB -14.31 dB
-83.900 MHz -82.500 MHz 2.000 MHz 6.10114 GHz | -36.35 dBm -35.06 dB -15.89 dB
82.900 MHz 83.900 MHz 2.000 MHz 6.26886 GHz -50.49 dBm -49.19 dB -30.03 dB
83.900 MHz 165.720 MHz 2.000 MHz 6.34851 GHz -55.09 dBm -53.80 dB -26.02 dB
165.720 MHz 248.650 MHz 2.000 MHz 6.43229 GHz -56.25 dBm -54.96 db -15.16 dB
248.690 MHz 400.000 MHz 2.000 MHz 6.43717 GHz -56.31 dBm -55.02 db -15.02 dB
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SPORTON LAB.
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Report No. : FR460505H

11AX160MIMO_Ant8_6345_996Tone_RUG8
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Ref Level 15.00 dBm
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Offset 25.75 de

Mode Sweep
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-80 dBm

CF 6.345 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -2.63 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -248.690 MHz 2.000 MHz 6.08883 GHz -55.20 dém -52.58 dB -12.58 dB
-248.690 MHz | -165.790 MHz | 2.000 MHz | 6.09819 GHz -55.49 dBm | -5286dB | -13.13dB
-165.790 MHz 83,900 MHz 2.000 MHz 6.18669 GHz -52.49 dBm -49.96 dB -22.60 dB
-83.900 MHz -62.900 MHz 2.000 MHz 6.26114 GHz -50.26 dBm -47.63 dB -28.47 dB
82.900 MHz 983.900 MHz 2.000 MHz 6.42886 GHz -39.16 dBm -36.53dB -17.37 dB
983.900 MHz 165.790 MHz 2,000 MHz 6.42894 GHz -38.70 dBm -36.07 dB -16.07 dB
165.790 MHz 248,690 MHz 2,000 MHz 6.59349 GHz -56.39 dém 53.77 dB -13.79 dB
248,690 MHz 400.000 MHz 2.000 MHz 6.65326 GHz -56.21 dém -52.59 dB -13.59 dB
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Date: 11.AUG.2024 11:57:22
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Date: 11 AUG 2024 12:00:30

Spectrum A
Ref Level 15.00 dBm  Offset 25.72 dB Mode Sweep
Count 100/100
@ 1Rm View
10 dl».imi' heck PABS
p<200
0 dem
-10 dBm
-20 dBm
-30 dBm
. I
-40 dBm \
-50 dBm
p—
-60 dBm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.55dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz -246,980 MHz 2.000 MHz 5.95544 GHz | -56.17 dBm -53.62 dB -13.62 dB
-246.980 MHz | -164.650 MHz | 2.000 MHz 6.09838 GHz | -56.52 dBm -53.97 dB -14.02 dB
-164.650 MHz -83.330 MHz 2.000 MHz 6.18319 GHz | -52.86 dBm -50.31 dB -22.59 dB
-83.330 MHz -82.330 MHz 2.000 MHz 6.26171 GHz | -51.01 dBm -48.46 dB -29.30 dB
82.330 MHz 83.330 MHz 2.000 MHz 6.42829 GHz -36.92 dBm -34.37 dB -15.20 dB
83.330 MHz 164.650 MHz 2.000 MHz 6.42853 GHz -37.01 dBm -34.45 dB -14.44 dB
164.650 MHz 246,980 MHz 2.000 MHz 6.59194 GHz -56.41 dBm -53.86 dB -13.86 dB
246.980 MHz 400.000 MHz 2.000 MHz 6.72927 GHz -56.17 dBm -53.62 db -13.62 dB
et
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11AX160MIMO_Ant8_6505_996Tone_RU67
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Spectrum
Ref Level 15.00 dBm  Offset 25.56 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.55 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -247.550 MHz 2,000 MHz 6.24565 GHz -56.22 dBm -54.67 dB -14.67 dB
-247.550 MHz | -165.030 MHz 2,000 MHz 6.25749 GHz -56.59 dBm -55.03 dB -15.04 dB
-165.030 MHz -83.520 MHz 2,000 MHz 6.42144 GHz -35.75 dBm -34.20 dB -14.20 dB
-83.520 MHz -82,520 MHz 2,000 MHz 6.42152 GHz -35.44 dBm -33.80 dB -14.72 dB
82.520 MHz 83.520 MHz 2.000 MHz 6.58848 GHz -47.75 dBm -46.20 dB -27.03 dB
83.520 MHz 165.030 MHz 2,000 MHz 6.58872 GHz -45.27 dBm -43.72dB -23.70 dB
165.030 MHz 247.550 MHz 2,000 MHz 6.75235 GHz -56.29 dém 54.74 dB -14.77 db
247.550 MHz 400.000 MHz 2.000 MHz 6.90168 GHz -56.00 dém -54.44 dB -14.44 dB
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Spectrum A
Ref Level 15.00 dBm  Offset 25.84 dB Mode Sweep
Count 100/100
@ 1Rm View
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-70 dBm
-80 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.81dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -248.120 MHz 2.000 MHz 6.25084 GHz | -55.66 dBm -52.86 dB -12.86 dB
-248.120 MHz -165.410 MHz 2.000 MHz 6.25724 GHz | -56.31 dBm -53.50 dB -13.55 dB
-165.410 MHz -83.710 MHz 2.000 MHz 6.42125 GHz | -36.94 dBm -34.13 dB -14.13 dB
-83.710 MHz -82.710 MHz 2.000 MHz 6.42133 GHz | -37.28 dBm -34.48 dB -15.31 dB
82.710 MHz 83.710 MHz 2.000 MHz 6.58867 GHz -50.26 dBm -47.45 dB -28.28 dB
83.710 MHz 165.410 MHz 2.000 MHz 6.64996 GHz -52.18 dBm -49.38 dB -23.38 dB
165.410 MHz 248.120 MHz 2.000 MHz 6.75052 GHz -55.42 dBm 52,61 dB -12.99 dB
248.120 MHz 400.000 MHz 2.000 MHz 6.75420 GHz -55.72 dBm -52.92 db -12.92 dB
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11AX160MIMO_Ant8_6665_996Tone_RU68
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Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400.000 MHz | -248,120 MHz 2.000 MHz 6.40188 GHz -54.05 deém -52.17 dB -12.17 dB
-248,120 MHz | -165.410 MHz 2.000 MHz 6.41812 GHz -54.72 dm -52.84 dB -13.02 dB
-165.410 MHz -83.710 MHz 2.000 MHz 6.50195 GHz -53.36 dBm -51.49 dB -23.72 dB
-83.710 MHz -82.710 MHz 2.000 MHz 6.58133 GHz -50.35 dBm -48.47 db 2931 dB
82.710 MHz 83.710 MHz 2.000 MHz 6.74867 GHz -37.42 dBm -35.54 dB -16.37 dB
83.710 MHz 165.410 MHz 2,000 MHz 6.74875 GHz -37.07 dBm -35.19dB -15.19 dB
165.410 MHz 248,120 MHz 2,000 MHz 6.91268 GHz -55.54 dgm -53.66 dB -13.72 dB
248,120 MHz 400.000 MHz 2.000 MHz 6.91364 GHz -55.30 dBm -53.42 dB -13.42 dB
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Ref Level 15.00 dBm Offset 25.65 dB Mode Sweep
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-80 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.71dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz -246.410 MHz 2.000 MHz 6.40735 GHz | -55.34 dBm -52.64 dB -12.64 dB
-246.410 MHz -164.270 MHz 2.000 MHz 6.41943 GHz | -55.98 dBm -53.27 dB -13.40 dB
-164.270 MHz -83.140 MHz 2.000 MHz 6.50701 GHz | -54.55 dBm -51.85 dB -24.47 dB
-83.140 MHz -82.140 MHz 2.000 MHz 6.58190 GHz | -51.89 dBm -49.18 dB -30.02 dB
82.140 MHz 83.140 MHz 2.000 MHz 6.74810 GHz -36.31 dBm -33.60 dB -14.43 dB
83.140 MHz 164.270 MHz 2.000 MHz 6.74834 GHz -36.54 dBm -33.83 dB -13.81 dB
164.270 MHz 246,410 MHz 2.000 MHz 6.91121 GHz -55.684 dBm -53.14 dB -13.17 dB
246.410 MHz 400.000 MHz 2.000 MHz 6.91209 GHz -55.67 dBm -52.97 db -12.97 dB
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11AX160MIMO_Ant8_6825_996Tone_RUG7
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Spectrum Emission Mask Standard: None
Peak Power -2.60 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -247.550 MHz 2,000 MHz 6.56148 GHz -56.11 dBm 53.52dB -13.52dB
-247.550 MHz | -165.030 MHz 2,000 MHz 6.57805 GHz -56.32 dBm 53.72dB -13.81dB
-165.030 MHz -83.520 MHz 2,000 MHz 6.74088 GHz -36.65 dBm -34.05 dB -13.99 dB
-83.520 MHz -82,520 MHz 2,000 MHz 6.74152 GHz -36.93 dBm -34.33 dB -15.16 dB
82.520 MHz 83.520 MHz 2.000 MHz 6.90848 GHz -47.95 dBm -45.35dB -26.19 dB
83.520 MHz 165.030 MHz 2,000 MHz 6.97173 GHz -49.51 dBm -46.91 dB -20.71 dB
165.030 MHz 247.550 MHz 2,000 MHz 7.07203 GHz -58.35 dém -55.75 dB -15.83 dB
247.550 MHz 400.000 MHz 2.000 MHz 7.07387 GHz -58.26 dém -55.67 dB -15.67 dB
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Spectrum A
Ref Level 15.00 dBm  Offset 25.72 dB Mode Sweep
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@ 1Rm View
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-70 dBm
-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.86 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz -246,980 MHz 2.000 MHz 6.57462 GHz | -55.29 dBm -52.43 dB -12.43 dB
-246.980 MHz -164.650 MHz 2.000 MHz 6.57814 GHz | -55.69 dBm -52.84 dB -12.85 dB
-164.650 MHz -83.330 MHz 2.000 MHz 6.74163 GHz | -35.74 dBm -32.88 dB -12.88 dB
-83.330 MHz -82.330 MHz 2.000 MHz 6.74171 GHz | -36.50 dBm -33.64 dB -14.48 dB
82.330 MHz 83.330 MHz 2.000 MHz 6.90829 GHz -43.90 dBm -47.04 dB -27.88 dB
83.330 MHz 164.650 MHz 2.000 MHz 6.97280 GHz -48.77 dBm -45.91 dB -19.57 dB
164.650 MHz 246,980 MHz 2.000 MHz 7.07186 GHz -56.20 dBm -55.34 dB -15.36 dB
246.980 MHz 400.000 MHz 2.000 MHz 7.07258 GHz -57.93 dBm -55.07 db -15.07 dB
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11AX160MIMO_Ant8_6985_996Tone_RU68
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -1.62 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -246.410 MHz 2.000 MHz 6.73615 GHz -55.22 dém -53.61 dB -1361dB
-246.410 MHz | -164.270 MHz 2.000 MHz 6.73871 GHz -55.75 dem -54.14 dB -14.15 dB
-164.270 MHz -83.140 MHz 2.000 MHz 6.82101 GHz -53.60 dBm -51.99 dB -24.01 dB
-83.140 MHz -82.140 MHz 2.000 MHz 6.90190 GHz -50.21 dBm -48.59 dB 2042 dB
82,140 MHz 83.140 MHz 2.000 MHz 7.06810 GHz -36.28 dBm -34.67 dB -15.50 dB
983.140 MHz 164.270 MHz 2,000 MHz 7.06826 GHz -36.15 dém -34.53dB -14.52 dB
164.270 MHz 246,410 MHz 2,000 MHz 7.23057 GHz -59.54 dgm 57.93 dB -18.05 dB
246,410 MHz 400.000 MHz 2.000 MHz 7.36928 GHz -59.49 dBm -57.88 dB -17.88 dB
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CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.09 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247.,550 MHz 2.000 MHz 6.73685 GHz | -55.38 dBm -53.29 dB -13.29 dB
-247.550 MHz -165.030 MHz 2.000 MHz 6.73781 GHz | -55.66 dBm -53.57 dB -13.62 dB
-165.030 MHz -83.520 MHz 2.000 MHz 6.82249 GHz | -53.71 dBm -51.63 dB -23.87 dB
-83.520 MHz -82.520 MHz 2.000 MHz 6.90152 GHz | -51.21 dBm -49.12 dB -29.95 dB
82.520 MHz 83.520 MHz 2.000 MHz 7.06848 GHz -37.67 dBm -35.58 dB -16.42 dB
83.520 MHz 165.030 MHz 2.000 MHz 7.06856 GHz -38.06 dBm -35.98 dB -15.97 dB
165.030 MHz 247.550 MHz 2.000 MHz 7.23251 GHz -60.23 dBm -568.14 dB -18.15 dB
247.550 MHz 400.000 MHz 2.000 MHz 7.36295 GHz -59.54 dBm -57.45 db -17.45 dB
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= as. FCC RF Test Report Report No. : FR460505H

Appendix B. AC Conducted Emission Test Results

: Temperature : 24.2~25.6°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
50.0 15E RSS247-AVG
40.0
30.0 4
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-1 2024 LINE
_ 2
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Lossz Remark
MHz ~ dBuV dE ~ dBuvV  dBuv B dB
1 0.177 41.01 -23.63 64.64 30.50 0.10 10.41 QP
2 0.177 24.71 -28.93 54.64 14.20 0.10 10.41 Average
3 1.249 39.09 -16.91 56.00 29.19 -0.19 10.09 g
4 1.249 28.79 -17.21 46.00 18.89 —0.19 10.09 Average
5 1.577 40.38 -15.62 56.00 30.51 -0.21 10.08 @F
6 1.577 31.48 -14.52 46.00 21.61 -0.21 10.08 Average
7 1.734 40.07 -15.83 56.00 30.20 -0.21 10.08 @F
g 1.734 30.77 -15.23 46.00 20.90 -0.21 10.08 Average
9 2.371 40.08 -15.92 56.00 30.20 -0.19 10.07 qP
10 *#  2.371 34.48 -11.52 46.00 24.60 -0.19 10.07 Average
11 2.750 38.70 -17.30 56.00 28.80 -0.17 10.07 @F
12 2.750 33.50 -12.50 46.00 23.60 —0.17 10.07 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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Report No. : FR460505H

: Temperature : 24.2~25.6°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
50.0 | 15E RS§247-QP
s0.00 | 15E RSS247-AVG
'“ II
40.0 { 790
30.0 11 LSl
i
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.169 41.04 -23.95 64.99 30.50 0.12 10.42 QP
2 0.169 25.14 -29.85 54.99 14.60 0.12 10.42 Average
3 0.181 46.04 -17.94 £3.98 35.50 0.13 10.41 QP
4 0.191 28.74 -25.24 53.98 18.20 0.13 10.41 Average
5 0.255 38.54 -23.06 61.60 28.20 -0.02 10.36 QP
6 0.255 25.84 -25.76 51.80 15.50 —0.02 10.36 Average
7 2.513 37.07 -18.93 56.00 27.20 -0.20 10.07 4P
8 %  2.513 31.07 -14.93 46.00 21.20 -0.20 10.07 Average
9 2.794 37.06 -18.84 56.00 27.20 -0.21 10.07 @F
10 2.794 30.46 -15.54 46.00 20.60 -0.21 10.07 Average
11 3.123 36.06 -19.94 56.00 26.20 -0.21 10.07 qP
12 3.123 28.66 —17.34 46.00 18.80 -0.21 10.07 Average

Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

3. The same data of conducted emission was used for indoor client mode and standard client mode.

Sporton International Inc. (Kunshan)
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Report No. : FR460505H

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 %
Test Engineer : Levi zhao
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode Band Eaine Antenna Modulation Channel | Frequency Dl RU Remark
(GHz) Rate
Mode 1 | U-NII-5 | 5.925-6.425 | CDD 8+10 802.11a 1 5955 6Mbps Full -
Mode 2 | U-NII-5 | 5.925-6.425 | CDD 8+10 802.11a 49 6195 6Mbps Full -
Mode 3 | U-NII-5 | 5.925-6.425 | CDD 8+10 802.11a 93 6415 6Mbps Full -
Mode 4 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE20 1 5955 MCSO0 Full -
Mode 5 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE20 1 5955 MCSO0 | RU106/53 -
Mode 6 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE20 49 6195 MCSO0 Full -
Mode 7 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE20 93 6415 MCSO Full -
Mode 8 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE40 3 5965 MCSO0 Full -
Mode 9 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE40 3 5965 MCSO | RU242/61 -
Mode 10 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE40 51 6025 MCSO Full -
Mode 11 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE40 91 6405 MCSO0 Full -
Mode 12 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 7 5985 MCSO Full -
Mode 13 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 7 5985 MCSO0 | RU484/65 -
Mode 14 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 55 6227 MCSO0 Full -
Mode 15 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 87 6385 MCSO0 Full -
Mode 16 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE160 15 6025 MCSO0 Full -
Mode 17 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE160 15 6025 MCSO | RU 996/67 -
Mode 18 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE160 47 6185 MCSO0 Full -
Mode 19 | U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE160 79 6345 MCSO0 Full -
Mode 20 | U-NII-6 | 5.925-6.425 | CDD 8+10 802.11a 97 6435 MCSO0 Full -
Mode 21 | U-NII-6 | 6.425-6.525 | CDD 8+10 802.11a 105 6475 MCSO0 Full -
Mode 22 | U-NII-6 | 6.425-6.525 | CDD 8+10 802.11a 113 6515 MCSO0 Full -
Mode 23 | U-NII-6 | 5.925-6.425 | SDM 8+10 | 802.11lax HE20 97 6435 6Mbps Full -
Mode 24 | U-NII-6 | 6.425-6.525 | SDM 8+10 | 802.11lax HE20 105 6475 6Mbps Full -
Mode 25 | U-NII-6 | 6.425-6.525 | SDM 8+10 | 802.11ax HE20 113 6515 6Mbps Full -
Mode 26 | U-NII-6 | 6.425-6.525 | SDM 8+10 | 802.11lax HE40 99 6445 MCSO Full -
Mode 27 | U-NII-6 | 6.425-6.525 | SDM 8+10 | 802.11ax HE40 107 6485 MCSO Full -
Mode 28 | U-NII-6 | 6.425-6.525 | SDM 8+10 | 802.11ax HE40 115 6525 MCSO0 Full -
Mode 29 | U-NII-6 | 6.425-6.525 | SDM 8+10 | 802.11ax HE80 103 6465 MCSO0 Full -
Mode 30 | U-NII-6 | 5.925-6.425 | SDM 8+10 | 802.11ax HE160 111 6505 MCSO0 Full -
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Mode Band (BGa:S) Antenna Modulation Channel | Frequency gg:: RU Remark
Mode 31 | U-NII-7 | 6.525-6.875 | CDD 8+10 802.11a 117 6535 6Mbps Full -
Mode 32 | U-NII-7 | 6.525-6.875 | CDD 8+10 802.11a 149 6695 6Mbps Full -
Mode 33 | U-NII-7 | 6.525-6.875 | CDD 8+10 802.11a 185 6875 6Mbps Full -
Mode 34 | U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE20 117 6535 MCSO0 Full -
Mode 35 | U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE20 149 6695 MCSO Full -
Mode 36 | U-NII-8 | 6.525-6.875 | CDD 8+10 | 802.11ax HE20 185 6875 MCSO0 Full -
Mode 37 | U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE40 123 6565 MCSO Full -
Mode 38 | U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE40 147 6685 MCSO0 Full -
Mode 39 | U-NII-8 | 6.875-7.125 | CDD 8+10 | 802.11ax HE40 187 6885 MCSO0 Full -
Mode 40 | U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE80 135 6625 MCSO0 Full -
Mode 41 | U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE80 151 6705 MCSO0 Full -
Mode 42 | U-NII-8 | 6.525-6.875 | CDD 8+10 | 802.11ax HE80 183 6865 MCSO0 Full -
Mode 43 | U-NII-7 | 5.925-6.425 | CDD 8+10 | 802.11ax HE160 143 6665 MCSO0 Full -
Mode 44 | U-NII-8 | 5.925-6.425 | CDD 8+10 | 802.11ax HE160 175 6825 MCSO0 Full -
Mode 45 | U-NII-8 | 6.875-7.125 | CDD 8+10 802.11a 189 6895 6Mbps Full -
Mode 46 | U-NII-8 | 6.875-7.125 | CDD 8+10 802.11a 209 6995 6Mbps Full -
Mode 47 | U-NII-8 | 6.875-7.125 | CDD 8+10 802.11a 233 7115 6Mbps Full -
Mode 48 | U-NII-8 | 6.875-7.125 | SDM 8+10 | 802.11ax HE20 189 6895 MCSO0 Full -
Mode 49 | U-NII-8 | 6.875-7.125 | SDM 8+10 | 802.11ax HE20 209 6995 MCSO0 Full -
Mode 50 | U-NII-8 | 6.875-7.125 | SDM 8+10 | 802.11ax HE20 233 7115 MCSO0 Full -
Mode 51 | U-NII-8 | 6.875-7.125 | SDM 8+10 | 802.11ax HE20 233 7115 MCSO | RU106/54 -
Mode 52 | U-NII-8 | 6.525-6.875 | SDM 8+10 | 802.11ax HE40 195 6925 MCSO Full -
Mode 53 | U-NII-8 | 6.525-6.875 | SDM 8+10 | 802.11ax HE40 211 7005 MCSO Full -
Mode 54 | U-NII-8 | 6.875-7.125 | SDM 8+10 | 802.11ax HE40 227 7085 MCSO Full -
Mode 55 | U-NII-8 | 6.875-7.125 | SDM 8+10 | 802.11ax HE40 227 7085 MCSO | RU242/62 -
Mode 56 | U-NII-8 | 6.875-7.125 | SDM 8+10 | 802.11ax HE80 199 6945 MCSO0 Full -
Mode 57 | U-NII-8 | 6.875-7.125 | SDM 8+10 | 802.11ax HE80 215 7025 MCSO0 Full -
Mode 58 | U-NII-8 | 6.875-7.125 | SDM 8+10 | 802.11ax HE80 215 7025 MCSO | RU484/66 -
Mode 59 | U-NII-8 | 5.925-6.425 | SDM 8+10 | 802.11ax HE160 207 6985 MCSO0 Full -
Mode 60 | U-NII-8 | 5.925-6.425 | SDM 8+10 | 802.11ax HE160 207 6985 MCSO | RU996/68 -
Mode 61 | U-NII-7 | 6.875-7.125 | CDD 8+10 802.11a 181 6855 6Mbps Full -
Mode 62 | U-NII-7 | 6.875-7.125 | CDD 8+10 | 802.11ax HE20 181 6855 MCSO0 Full -
Mode 63 | U-NII-7 | 6.875-7.125 | CDD 8+10 | 802.11ax HE40 179 6845 MCSO Full -
Mode 64 | U-NII-7 | 6.875-7.125 | CDD 8+10 | 802.11ax HE80 167 6785 MCSO Full -
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Co-location
Mode Band (I?;?_Tzd) Antenna Modulation Channel | Frequency g::z RU | Remark
2400-2483.5 | 2400-2483.5 CDD 7+9 802.11ax HE20 11 2462 MCSO0 | Full -
Mode 65 U-NII-8 6.875-7.125 | SDM 8+10 | 802.11ax HE20 233 7115 6Mbps | Full -
Part 96 LTE Band 48 - BW 20M
2400-2483.5 | 2400-2483.5 9 802.11ax HE20 11 2462 MCSO0 | Full -
2400-2483.5 | Bluetooth-LE 7 Bluetooth-LE 39 2480 2Mbps - -
Mode 66 U-NII-8 6.875-7.125 | SDM 8+10 | 802.11ax HE20 233 7115 6Mbps | Full -
Part 96 LTE Band 48 - BW 20M
2400-2483.5 | 2400-2483.5 CDD 7+9 802.11ax HE20 11 2462 MCSO0 | Full -
Mode 67 U-NII-8 6.875-7.125 | SDM 8+10 | 802.11ax HE20 233 7115 6Mbps | Full -
RFID Tx 914.75 Mhz
2400-2483.5 | 2400-2483.5 9 802.11ax HE20 11 2462 MCSO0 | Full -
2400-2483.5 | Bluetooth-LE 7 Bluetooth-LE 39 2480 2Mbps - -
Mode 68 U-NII-8 6.875-7.125 | SDM 8+10 | 802.11ax HE20 233 7115 6Mbps | Full -
RFID Tx 914.75 Mhz
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Summary of each worse mode

Mode Modulation Ch. (II:VrIquz) (dllii\\llelz:n) (dlé:r\]/i/tm) M(zrg)in Pol. Zﬁgk Result Remark
1 802.11a 1 5924.98 41.88 68.20 -26.32 H AVERAGE Pass Band Edge
1 802.11a 1 11910.00 46.31 74.00 -27.69 H PEAK Pass Harmonic
2 802.11a 49 - - - - - - - Band Edge
2 802.11a 49 | 12390.00 46.65 74.00 -27.35 H PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 46.79 88.20 -41.41 \% PEAK Pass Harmonic
4 802.11ax HE20 1 5924.96 39.88 68.20 -28.32 H AVERAGE Pass Band Edge
4 802.11ax HE20 1 11910.00 46.01 74.00 -27.99 H PEAK Pass Harmonic
5 802.11ax HE20 1 5922.44 68.67 88.20 -19.53 H PEAK Pass Band Edge
5 802.11ax HE20 1 - - - - - - - Harmonic
6 802.11ax HE20 49 - - - - - - - Band Edge
6 802.11ax HE20 49 | 12390.00 45.60 74.00 -28.40 \Y PEAK Pass Harmonic
7 802.11ax HE20 93 - - - - - - - Band Edge
7 802.11ax HE20 | 93 | 12830.00 47.03 88.20 -41.17 H PEAK Pass Harmonic
8 802.11ax HE40 3 5925.00 41.77 68.20 -26.43 H AVERAGE Pass Band Edge
8 802.11ax HE40 3 11930.00 45.74 74.00 -28.26 \% PEAK Pass Harmonic
9 802.11ax HE40 3 5920.70 63.24 88.20 -24.96 \% PEAK Pass Band Edge
9 802.11ax HE40 3 - - - - - - - Harmonic
10 802.11ax HE40 51 - - - - - - Band Edge
10 802.11ax HE40 51 | 12050.00 46.84 74.00 -27.16 H PEAK Pass Harmonic
11 802.11ax HE40 91 - - - - - - - Band Edge
11 802.11ax HE40 91 | 12810.00 46.30 88.20 -41.90 \% PEAK Pass Harmonic
12 802.11ax HE80 7 5924.98 41.79 68.20 -26.41 \% AVERAGE Pass Band Edge
12 802.11ax HE80 7 11970.00 46.00 74.00 -28.00 H PEAK Pass Harmonic
13 802.11ax HE80 7 5924.56 44.48 68.20 -23.72 H AVERAGE Pass Band Edge
13 802.11ax HE80 7 - - - - - - - Harmonic
14 802.11ax HE80 55 - - - - - - Band Edge
14 802.11ax HE80 55 | 12454.00 46.83 74.00 -27.17 \Y PEAK Pass Harmonic
15 802.11ax HE80 87 - - - - - - - Band Edge
15 802.11ax HE8O 87 | 12770.00 46.49 88.20 -41.71 \% PEAK Pass Harmonic
16 802.11ax HE160 | 15 5876.10 46.51 68.20 -21.69 \% AVERAGE Pass Band Edge
16 802.11ax HE160 | 15 | 12050.00 45.56 74.00 -28.44 H PEAK Pass Harmonic
17 802.11ax HE160 | 15 5925.00 47.09 68.20 -21.11 \% AVERAGE Pass Band Edge
17 802.11ax HE160 | 15 - - - - - - - Harmonic
18 802.11ax HE160 | 47 - - - - - - - Band Edge
18 802.11ax HE160 | 47 | 12370.00 46.37 74.00 -27.63 H PEAK Pass Harmonic
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Mode Modulation Ch. (II:VrIquz) (dgi\\llill'n) (dléiun\]/i/tm) M(?jrg)in Pol. Zﬁgk Result Remark
19 802.11ax HE160 | 79 - - - - - - - Band Edge
19 802.11ax HE160 | 79 | 12690.00 46.12 74.00 -27.88 \ PEAK Pass Harmonic
20 802.11a 97 - - - - - - - Band Edge
20 802.11a 97 | 12870.00 46.84 88.20 -41.36 \% PEAK Pass Harmonic
21 802.11a 105 - - - - - - - Band Edge
21 802.11a 105 | 12950.00 46.57 88.20 -41.63 H PEAK Pass Harmonic
22 802.11a 113 - - - - - - - Band Edge
22 802.11a 113 | 13030.00 46.41 88.20 -41.79 \% PEAK Pass Harmonic
23 802.11ax HE20 97 - - - - - - - Band Edge
23 802.11ax HE20 97 | 12870.00 46.42 88.20 -41.78 H PEAK Pass Harmonic
24 802.11ax HE20 | 105 - - - - - - - Band Edge
24 802.11ax HE20 | 105 | 12950.00 46.47 88.20 -41.73 H PEAK Pass Harmonic
25 802.11ax HE20 | 113 - - - - - - - Band Edge
25 802.11ax HE20 | 113 | 13030.00 46.58 88.20 -41.62 H PEAK Pass Harmonic
26 802.11ax HE40 99 - - - - - - - Band Edge
26 802.11ax HE40 | 99 | 12890.00 46.67 88.20 -41.53 \ PEAK Pass Harmonic
27 802.11ax HE40 | 107 - - - - - - - Band Edge
27 802.11ax HE40 | 107 | 12970.00 46.73 88.20 -41.47 H PEAK Pass Harmonic
28 802.11ax HE40 | 115 - - - - - - - Band Edge
28 802.11ax HE40 | 115 | 13050.00 46.58 88.20 -41.62 H PEAK Pass Harmonic
29 802.11ax HE80 | 103 - - - - - - - Band Edge
29 802.11ax HE80 | 103 | 12930.00 46.53 88.20 -41.67 H PEAK Pass Harmonic
30 802.11ax HE160 | 111 | 5898.74 37.56 68.20 -30.64 \% AVERAGE Pass Band Edge
30 802.11ax HE160 | 111 | 13010.00 47.16 88.20 -41.04 H PEAK Pass Harmonic
31 802.11a 117 - - - - - - - Band Edge
31 802.11a 117 | 13070.00 47.38 88.20 -40.82 \Y PEAK Pass Harmonic
32 802.11a 149 - - - - - - - Band Edge
32 802.11a 149 | 13390.00 45.94 74.00 -28.06 \Y PEAK Pass Harmonic
33 802.11a 185 - - - - - - - Band Edge
33 802.11a 185 | 13750.00 46.73 88.20 -41.47 H PEAK Pass Harmonic
34 802.11ax HE20 | 117 - - - - - - - Band Edge
34 802.11ax HE20 | 117 | 13070.00 46.99 88.20 -41.21 H PEAK Pass Harmonic
35 802.11ax HE20 | 149 - - - - - - - Band Edge
35 802.11ax HE20 | 149 | 13390.00 46.43 74.00 -27.57 \% PEAK Pass Harmonic
36 802.11ax HE20 | 185 - - - - - - - Band Edge
36 802.11ax HE20 | 185 | 13750.00 46.36 88.20 -41.84 H PEAK Pass Harmonic
37 802.11ax HE40 | 123 - - - - - - - Band Edge
37 802.11ax HE40 | 123 | 13130.00 46.11 88.20 -42.09 \% PEAK Pass Harmonic
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Mode Modulation Ch. (II:VrIquz) (dgi\\llill'n) (dléiun\]/i/tm) M(?jrg)in Pol. Zﬁgk Result Remark
38 802.11ax HE40 | 147 - - - - - - - Band Edge
38 802.11ax HE40 | 147 | 13370.00 46.88 74.00 -27.12 \% PEAK Pass Harmonic
39 802.11ax HE40 | 187 - - - - - - - Band Edge
39 802.11ax HE40 | 187 | 13770.00 44.99 88.20 -43.21 H PEAK Pass Harmonic
40 802.11ax HE80 | 135 - - - - - - - Band Edge
40 802.11ax HE80 | 135 | 13250.00 46.90 74.00 -27.10 \% PEAK Pass Harmonic
41 802.11ax HE80 | 151 - - - - - - - Band Edge
41 802.11ax HE80 | 151 | 13410.00 45.31 88.20 -42.89 \% PEAK Pass Harmonic
42 802.11ax HE80O | 183 - - - - - - - Band Edge
42 802.11ax HE80 | 183 | 13730.00 45.11 88.20 -43.09 H PEAK Pass Harmonic
43 802.11ax HE160 | 143 - - - - - - - Band Edge
43 802.11ax HE160 | 143 | 13330.00 45.61 74.00 -28.39 H PEAK Pass Harmonic
44 802.11ax HE160 | 175 - - - - - - - Band Edge
44 802.11ax HE160 | 175 | 13650.00 45.30 88.20 -42.90 H PEAK Pass Harmonic
45 802.11a 189 - - - - - - - Band Edge
45 802.11a 189 | 13790.00 45.66 88.20 -42.54 H PEAK Pass Harmonic
46 802.11a 209 - - - - - - - Band Edge
46 802.11a 209 | 13990.00 45.86 88.20 -42.34 \Y PEAK Pass Harmonic
47 802.11a 233 | 7125.00 66.5 68.20 -1.7 H AVERAGE Pass Band Edge
47 802.11a 233 | 14230.00 46.17 88.20 -42.03 H PEAK Pass Harmonic
48 802.11ax HE20 | 189 - - - - - - - Band Edge
48 802.11ax HE20 | 189 | 13790.00 45.56 88.20 -42.64 H PEAK Pass Harmonic
49 802.11ax HE20 | 209 - - - - - - - Band Edge
49 802.11ax HE20 | 209 | 13990.00 45.67 88.20 -42.53 \% PEAK Pass Harmonic
50 802.11ax HE20 | 233 | 7125.00 66.93 68.20 -1.27 H Pass AVERAGE | Band Edge
50 802.11ax HE20 | 233 | 14230.00 46.97 88.20 -41.23 \Y PEAK Pass Harmonic
51 802.11ax HE20 | 233 | 7125.00 66.31 68.20 -1.89 H AVERAGE Pass Band Edge
51 802.11ax HE20 | 233 - - - - - - - Harmonic
52 802.11ax HE40 | 195 - - - - - - - Band Edge
52 802.11ax HE40 | 195 | 13850.00 45.86 88.20 -42.34 \% PEAK Pass Harmonic
53 802.11ax HE40 | 211 - - - - - - - Band Edge
53 802.11ax HE40 | 211 | 14010.00 46.29 88.20 -41.91 \% PEAK Pass Harmonic
54 802.11ax HE40 | 227 | 7125.00 42.84 68.20 -25.36 H AVERAGE Pass Band Edge
54 802.11ax HE40 | 227 | 14170.00 46.06 88.20 -42.14 H PEAK Pass Harmonic
55 802.11ax HE40 | 227 | 7212.90 38.55 68.20 -29.65 H AVERAGE Pass Band Edge
55 802.11ax HE40 | 227 - - - - - - - Harmonic
56 802.11ax HE80 | 199 - - - - - - - Band Edge
56 802.11ax HE80 | 199 | 13890.00 45.42 88.20 -42.78 \% PEAK Pass Harmonic
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Mode Modulation Ch. (II:VrIquz) (dgi\\llill'n) (dléiun\]/i/tm) M(?jrg)in Pol. Zﬁgk Result Remark
57 802.11ax HE80 | 215 | 7126.52 41.08 68.20 -27.12 H AVERAGE Pass Band Edge
57 802.11ax HE80 | 215 | 14050.00 45.52 88.20 -42.68 \% PEAK Pass Harmonic
58 802.11ax HE80 | 215 | 7196.05 38.92 68.20 -29.28 \% AVERAGE Pass Band Edge
58 802.11ax HE80 | 215 - - - - - - - Harmonic
59 802.11ax HE160 | 207 | 7127.07 4491 68.20 -23.29 H AVERAGE Pass Band Edge
59 802.11ax HE160 | 207 | 13970.00 4491 88.20 -43.29 H PEAK Pass Harmonic
60 802.11ax HE160 | 207 | 7133.45 44.70 68.20 -23.50 H AVERAGE Pass Band Edge
60 802.11ax HE160 | 207 - - - - - - - Harmonic
61 802.11a 181 - - - - - - - Band Edge
61 802.11a 181 | 13710.00 45.46 88.20 -42.74 \% PEAK Pass Harmonic
62 802.11ax HE20 | 181 - - - - - - - Band Edge
62 802.11ax HE20 | 181 | 13710.00 45.38 88.20 -42.82 H PEAK Pass Harmonic
63 802.11ax HE40 | 179 - - - - - - - Band Edge
63 802.11ax HE40 | 179 | 13690.00 45.32 88.20 -42.88 \Y PEAK Pass Harmonic
64 802.11ax HE80 | 167 - - - - - - - Band Edge
64 802.11ax HE80 | 167 | 13570.00 45.49 88.20 -42.71 H PEAK Pass Harmonic
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Co-location
Mode Modulation Ch. (i;ai) (dllii\\llelz:n) (dlé:r\]/i/tm) M(z:tjré;)in Pol. Zszk Result Remark

802.11ax HE20 11 2483.50 50.48 54.00 -3.52 \Y, AVERAGE Pass Band Edge
802.11ax HE20 11 4924.00 41.91 74.00 -32.09 \% PEAK Pass Harmonic

o> 802.11ax HE20 | 233 7125.00 66.62 68.2 -1.58 H AVERAGE Pass Band Edge
802.11ax HE20 | 233 | 14230.00 45.88 88.20 -42.32 H PEAK Pass Harmonic
802.11ax HE20 11 2483.56 49.47 54.00 -4.53 \% AVERAGE Pass Band Edge
802.11ax HE20 11 4924.00 41.81 74.00 -32.19 \% PEAK Pass Harmonic
Bluetooth-LE 39 2488.84 44.89 54.00 -9.11 H AVERAGE Pass Band Edge

o Bluetooth-LE 39 7440.00 38.77 74.00 -35.23 H PEAK Pass Harmonic
802.11ax HE20 | 233 7125.00 67.14 68.20 -1.06 \% AVERAGE Pass Band Edge
802.11ax HE20 | 233 | 14230.00 45.86 88.20 -42.34 H PEAK Pass Harmonic
802.11ax HE20 11 2484.64 50.53 54.00 -3.47 H AVERAGE Pass Band Edge
802.11axHE20 | 11 7386.00 42.29 74.00 -31.71 \% PEAK Pass Harmonic

o7 802.11ax HE20 | 233 7125.00 65.07 68.2 -3.13 \% AVERAGE Pass Band Edge
802.11ax HE20 | 233 | 14230.00 46.70 88.20 -41.50 \% PEAK Pass Harmonic
802.11ax HE20 11 2483.50 48.24 54.00 -5.76 H AVERAGE Pass Band Edge
802.11axHE20 | 11 7386.00 42.48 74.00 -31.52 \% PEAK Pass Harmonic
Bluetooth-LE 39 2488.54 45.68 54.00 -8.32 H AVERAGE Pass Band Edge

o8 Bluetooth-LE 39 7440.00 39.31 74.00 -34.69 H PEAK Pass Harmonic
802.11ax HE20 | 233 7125.00 65.02 68.20 -3.18 \% AVERAGE Pass Band Edge
802.11ax HE20 | 233 | 14230.00 46.20 88.20 -42.00 \% PEAK Pass Harmonic
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5851, 5, 5903, 5929, 5955 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy Ml die B BN Bh B B B o g
1 592498 41.88 68.20 -26.32 34.57 35.13 11.40 39.22 0.08 116 313 AVERAGE 1 5955.00 100.29 ---vev =eeee- 92.87 35.16 11.43 39.17 0.00 116 313 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C9 of C132
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Pol. Vertical Fundamental
: Level {dBuVim) : Level (dBuVim)
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5851, 58, 5903, 500, 5955 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (WH)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Medjadils @ BN Bh B B B a g Ml die B B0 Bh B B B o g
1 592270 50.83 88.20 -37.37 43.52 35.13 11.40 39.22 0.00 100 36 PEAK 1 5955.00 106.83 ---vev -oeee- 9.4 35.05 1142 9.8 0.00 100 36 PEA
: Level {dBuVim) : Level (dBuVim)
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5851, 58, 5903, 500, 5955 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (WH)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Medjadils @ BN Bh B B B a g Ml die B B0 Bh B B B o g
1 5925.00 39.70 68.20 -28.50 32.39 35.13 11.40 39.22 0.08 100 36 AVERAGE 1 5955.00 98.82 <-evev weeee- 9140 35.16 1143 39.17 0.08 100 36 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C132
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Pol. Horizontal Vertical
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Peak 0 | i | 0 | { | |
Avg ! ! 1 !
f f
10000 11600, 13200, 14800, 16400, 16000 10000 11600, 13200, 14800, 16400, 18000
frequency (M) Freguency (NHE)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdfndife @B g b b & B o dy Mdwndie B By B B b & a by
1 11916.60 4631 74.00 -27.69 57.42 38.60 16.62 66.33 @.00 -- .- PEAK 1 11910.60 46.06 74.00 -27.94 57.17 38.60 16.62 66.33 Q.8 - -- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7EMA45A2
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Pol. Horizontal Vertical
e )
it * it *
i i
o ! j 0 | j
| | ! | | | | !
] | : | 1 . ‘ | : |
: 0 Wl "L i Wi
P — | | | — i ] | [ — | ] I — | | !
! 3 1 | W[I-ﬂE{@ | 3 1 ‘ W[I-GE[@
Peak ’ MWW ’ WWM
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f f
- |
10000 11600, 13200, 14800, 16400, 16000 10000 11600, 13200, 14800, 16400, 18000
frequency (M) Freguency (NHE)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdfndife @B g b b & B o dy Mdwndie B By B B b & a by
1 123%.00 46.65 74.00 -27.35 56.B7 38.80 16.93 65.95 @.0 --  -- PEA 1 123%.00 45.59 74.00 -28.41 55.B1 38.80 16.93 65.95 Q.0 - -- PEMK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
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10000 11600, 13200, 14800, 16400, 16000 10000 11600, 13200, 14800, 16400, 18000
Freguency (NHE) Freguency (NHE)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdfndife @B g b b & B o dy Mdwndie B By B B b & a by
1 12830.00 46.68 88.20 -41.52 55.B6 39.13 1.2 65.53 @.0 --  -- PEA 1 12830.00 46.79 88.20 -41.41 55.97 39.13 1.2 65.53 @.¢ - -- PEMK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460505H

Pol. Horizontal Fundamental
: Level {dBuVim) : Level (dBuVim)
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5851, 5, 5903, 5929, 5955 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B a d Ml die B BN Bh B B B o g
1 591152 51.46 88.20 -36.74 44.19 35.12 11.39 39.24 6.00 103 323 PEAK 1 5955.00 107,98 ---vev =eeee- 100.59 35.15 11.42 39.18 0.00 103 323 PEA
: Level {dBuVim) : Level (dBuVim)
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5851, 5, 5903, 5929, 5955 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy Ml die B B0 Bh B B B o g
1 59249 39.88 68.20 -28.32 32.57 35.13 11.40 39.22 0.08 103 323 AVERAGE 1 5955.00 98.22 =-evev weeee- 9.83 35.15 11.42 39.18 0.0 103 323 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl4 of C132
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«amanss. FCC RF Test Report

Report No. : FR460505H

Pol. Vertical Fundamental
: Level (dBuVim) 1 Level (4BuVim)
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5851, 5, 5903, 5929, 5955 1000 2800, 4600, 6400, 8200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B o d Ml die B BN Bh B B B o g
1 5924.65 49.59 88.20 -38.61 42.28 35.13 11.40 39.22 0.00 100 36 PEAK 1 5955.00 107.01 ---vev -eeeee 9.5 35.16 11.43 39.17 0.00 100 36 PEA
: Level (dBuVim) 1 Level (4BuVim)
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5851, 5, 5903, 5929, 5955 1000 2800, 4600, 6400, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MBWadie B By Bn B B B a Ml Bie B B0 Bh B B B o g
1 5920.07 38.60 68.20 -20.60 31.29 35.13 11.40 39.22 0.08 100 36 AVERAGE 1 5955.00 97.35 «eever wueee 89.93 35.16 11.43 39.17 0.00 100 36 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1 Level{{BuVim) 1 Level{{BuVim)
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10000 11600, 13200, 14800, 16400, 16000 10000 11600, 13200, 14800, 16400, 18000
frequency (M) Frequency k)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Moddjedie B BW B & B B o g Moddjedije @B W B & & & a dg
1 1191000 46,00 74.00 -27.99 57.12 33.60 16.62 66,33 0.0 -- - PENK 1 1191000 44,93 74.00 -29.87 S6.84 30.60 16.62 66,33 0.0 - - PEK
Sporton International Inc. (Kunshan) Page Number : C16 of C132
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«amanss. FCC RF Test Report

Report No. : FR460505H

Pol. Horizontal Fundamental
: Level (dBuVim) 1 Level (4BuVim)
Peak
; | i
\ \ w 1
l ‘ . i : 1
L] s AR
5851, 5, 5903, 5929, 5955 1000 2800, 4600, 6400, 8200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a Ml die B B0 Bh B B B o g
1 5922.44 68.67 88.20 -19.53 6L.36 35.13 11.40 39.22 0.00 165 382 PEAK 1 5955.00 109,97 =--vex =oeen 10258 35.15 1.4 39.18 0.0 165 302 PEAK
: Level (dBuVim) 1 Level (4BuVim)
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5851, 5, 5903, 5929, 5955 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a Ml die B BN Bh B B B o g
1 592452 43.81 68.20 -24.39 36.50 35.13 11.40 39.22 0.00 165 382 AVERAGE 1 5955.00 16112 =--vex =oeen 9.3 35.05 1142 39.18 0.0 165 302 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7EMA45A2
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«amanss. FCC RF Test Report

Report No. : FR460505H

Pol. Vertical Fundamental
: Level {dBuVim) : Level (dBuVim)
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5851, 58, 5903, 500, 5955 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark

Mz diW/ndBV/n dB dBw dB/m 0B OB B cm deg

MzdbW/mdbV/m 8 BV dB/m OB OB OB m deg

Avg

5951, 5. 5903, 59,
Frequency (MHy)

Linit Read Ant Cable Preasp Aux APos Tos
freq Level Line Margin Level Factor Loss Factor Factor

Mz diW/ndBuV/n dB dBw db/m 0B OB B cm deg
1 5917.58 38.23 68.20-29.97 30.9 35.13 11.39 9.3 6.0 17 34

Remark

AVERAGE

1 591217 50.36 88.20 -37.84 43.09 35.12 11.39 39.24 6.0 117 34 PEA 1 5955.00 108.1 ----ev -veee- 100.71 35.15 11.42 39.18 0.00 117 34 PEA
e i) Lo
} \
1t : : ft ‘
| | 1 ||
s : — A i : —
N | HE
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[ [ | | L
| | \G) | | m
: u Jﬂl IﬁITuT I'ILJHI. o R 11 M

1
1000 2800, 4600, 6400, 8200, 10000
Frequency (WH)
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark

Wz dW/ndsV/e 0B dBV dB/m 0B 0B B cm deg
1 5955.00 99.19 -c-re- woceen 91.80 35.15 11.42 39.18 0.0 117 34 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7EMA45A2
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samanias. FCC RF Test Report Report No. : FR460505H

Pol. Horizontal Vertical
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Peak WW MMWW
Avg ! i ! -
1 1
10000 11600, 13200 14800 18400, 16000 10000 11600, 13200 14800, 16400 18000
Frequency (M) Freguency (NHE)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdfndife @B g b b & B o dy Mdwndie B By B B b & a by
1 1239%.00 45,49 74.00 -28.51 S5.71 33.80 1693 6595 @.0 -- - PENK 1 1239.00 45.60 74.00 -28.40 S5.00 30.80 1693 6595 o - --PEK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7EMA45A2
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«amanss. FCC RF Test Report

Report No. : FR460505H

Pol. Horizontal Vertical
el e
1 : -t 1 : e
Ny e - Ny e
wo | T | wo | T |
- ERInEE WGPl ! ERInEE WP
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“] REIIREIR ik “] IR iy
Peak n | 1] | | n | 1 |
Avg 1 ‘ I T s
f f
10000 11600, 13200, 14800, 16400, 16000 10000 11600, 13200, 14800, 16400, 18000
Freguency (NHE) Freguency (NHE)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdfndife @B g b b & B o dy Mdwndie B By B B b & a by
1 1283000 47.03 88.20 4117 S6.21 3.3 17,22 65.53 0.8 - - PEK 1 1283000 46,72 80.20 -41.48 55.% .13 17,22 6553 0. - PEA
Sporton International Inc. (Kunshan) Page Number : C20 of C132
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Pol. Horizontal Fundamental

Level (dBuVim) Level (4BuVim)

4 | . ‘l..J LW
1 i ik
Peak W
1
581, 5909, 5931, 5965 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a d Ml die B B0 Bh B B B o g
1 5924.05 52.82 88.20 -35.38 45.51 35.13 11.40 39.22 6.00 126 308 PEAK 1 5965.00 106.97 ---vev -eeee- 9.5 35.16 1143 9.7 0.0 126 308 PEA
: Level {dBuVim) : Level (dBuVim)
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5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, 8200, 10000
Frequency (W) Frequency (WH)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Medwadils @ BN Bh B B B a g Ml die B B0 Bh B B B o g
1 5925.00 41.77 68.20 -26.43 34.46 35.13 11.40 39.22 0.08 126 308 AVERAGE 1 5965.00 96.97 «-evev weeee- 89.51 35.17 11.4 39.15 0.00 126 308 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C132
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SPORTON LAB.

Pol. Vertical Fundamental
: Level (dBuVim) 1 Level (4BuVim)
1 e
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5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (WH)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Medjndile @ BN Bh B B B a g M BV B B0 Bh B B B o g
1 591831 52.95 88.20 -35.25 45.65 35.13 11.40 39.23 6.0 126 37 PEAK 1 5965.00 104,66 ------ ---o-- 9.4 %.06 1143 0.7 0.8 16 37 PEA
: Level (dBuVim) 1 Level (4BuVim)
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5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, 8200, 10000
Frequency (W) Frequency (WH)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Medndile @ BN Bh B B B a g Ml die B B0 Bh B B B o g
1 592499 41.36 68.20 -26.84 34.05 35.13 11.40 39.22 0.08 126 37 AVERAGE 1 5965.00 95.49 ---vev -eeee- 87.98 35.16 11.43 39.17 0.00 126 37 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C132
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Pol. Horizontal Vertical
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10000 11600, 13200, 14800, 16400, 16000 10000 11600, 13200, 14800, 16400, 18000
frequency (M) Frequency k)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Moddjedie B BW B & B B o g Moddjedije @B W B & & & a dg
1 119300 45,49 74.00 -28.51 56.59 30.60 16.63 6633 0.0 -- - PENK 1 1193000 45,74 74.00 -28.26 S6.84 30.60 16.63 66,33 0.0 - --PEK
Sporton International Inc. (Kunshan) Page Number : C23 of C132
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«amanss. FCC RF Test Report

Report No. : FR460505H

Pol. Horizontal Fundamental
: Level {dBuVim) : Level (dBuVim)
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5853, 5681, 5909, 5931, 5965 1000 2800, 4600, 6400, 8200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B a Ml die B B0 Bh B B B o g
1 591650 61.91 88.20 -26.29 54.62 35.13 11.39 39.23 6.8 172 311 PEAK 1 5965.00 107.19 ----ev -eeee- 9.71 3505 11.42 9.18 e.e8 172 311PEA
: Level {dBuVim) : Level (dBuVim)
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5681, 5909, 5931, 5985 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a Ml die B BN Bh B B B o g
1 592238 40.39 68.20 -27.81 33.08 35.13 11.40 39.22 0.08 172 311 AVERAGE 1 5965.00 97.11 <-evev weeeee 89.69 35.16 11.43 39.17 0.00 172 311 AVERAGE
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MzdiW/ndBV/n dB dBw db/m 0B OB B cm deg
1 590.79 3931 68.20 -28.89 32.00 35.13 11.48 39.22 0.0 135 35 AVERAGE

Pol. Vertical Fundamental
: Level {dBuVim) : Level (dBuVim)
} \
my— s f
] LA 1NN
L —_— Pl i i
‘ ‘ \ \ | VII}IEM | i vmeﬂ@
" i O A Wl
| | F i B L
| | il | | | |
i ‘
| | -
I O SN MUY 0 LA i ‘ W 404 —_—— Mw v
Peak L || | |
‘ } ‘ | } [
: | 1
R R R |
|| L | | | |
5853, 5681, 5909, 5931, 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a dy M die B B0 Bh B B B o g
1 5920.70 63.24 88.20 -24.9% 55.93 35.13 11.40 39.2 6.0 135 35 PEA 1 5965.00 104,67 <--vev =evee- 9.5 .06 11.43 39.17 6.8 135 35PEK
: Level {dBuVim) : Level (dBuVim)
| . 1
1t : — ft i
us i —Tm i ! |
Y |
] t—————1— m —
1 | IMWmm ‘ R
] y VO T Ml —n
N ] /] LT UL LU
1] ! I | L "]
| ] | N P e
Avg | kel I e |
- N il
B | f ‘ ] ! |
] | | |
5853, 5681, 5909, 5931, 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark

Wzd/ndsV/e 0B dBV dB/m 0B &8 B cm deg
1 5965.00 95.49 ---vex woeen 88.10 35.15 1.42 39.18 0.0 135 35 AVERAGE
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Pol. Horizontal Vertical
e )
i i
o o
o | ] | f ‘ ‘ o | ] ! | | f ‘ |
i WGPl ! ERInEE WP
17— | —1 i — \ — | —1 i — ]
| IRIREIR i “] | IRIEEIR Rn
Peak 4 i 1' “m; i e fwm‘ "']" i 1'"‘“,“; i .,;WI
Avg S S
f f
10000 11600, 13200, 14800, 16400, 16000 10000 11600, 13200, 14800, 16400, 18000
frequency (M) Freguency (NHE)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdfndife @B g b b & B o dy Mdwndie B By B B b & a by
1 12850.00 46.84 74.00 -27.16 57.76 38.65 1671 66.28 @.00 -- .- PEAK 1 12850.60 45.84 74.00 -28.16 56.76 38.65 16.71 66.28 Q.00 - -- PEAK
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10000 11600, 13200, 14800, 16400, 18000

Freguency (NHE)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dBuV/mdBuV/m 03 BV dB/m OB B B o deg
1 1810.00 45.62 88.20 -42.58 54.B5 39.11 17.21 65.55 @.e --  -- PEA

Pol. Horizontal Vertical
el el
f f
0 0
- - | . - |
8 iy W) "L U Wi
M_': _1 . | | 1 _1 . | ]
| IRINEIR i “] | IRIEEIR Rn
Q { | | I | m [ | | I |
Peak WM ”WWW
Avg | | | | | | |
1 1

10000 11600, 13200, 14800, 16400, 18000

Freguency (NHE)
Linit Read  Ant Cable Preamp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dBuV/n cBuV/m 03 BV dB/m B B B o dg
1 1810.00 4630 88.20 -41.90 55.53 39.11 17.21 65.55 @.¢ - -- PEMK
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Pol. Horizontal Fundamental
: Level {dBuVim) : Level (dBuVim)
L l
13, —_— ‘ 1 ‘
| Loge | 1 |
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- i NI, ettty
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Peak ; ‘ W }
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5641, 5669, L 5953, 5985 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MeBWadie B By Bn B B B a Ml die B B0 Bh B B B o g
1 5990.29 53.33 .20 -34.87 46.10 35.11 11.38 39.26 6.00 119 322 PEAK 1 5985.00 102,41 ---vev -eeeee 9%4.92 3.8 1145 9.4 0.00 119 322 PEK
: Level {dBuVim) : Level (dBuVim)
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5641, 5669, L 5983, 5985 1000 2800, 4600, 6400, 200, 10000
Frequency (W) Frequency (W)
Linit Read Ant Cable Preasp Aux APos Tos Linit Read Ant Cable Preasp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
MebWadie B By Bn B B B a Ml die B BN Bh B B B o g
1 5920.73 41.40 68.20 -26.80 34.09 35.13 11.40 39.22 0.08 119 322 AVERAGE 1 5985.00 92.11 -eevev woeee 84.62 35.18 1145 39.14 0.00 119 322 AVERAGE
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